
   

          

 

 

 

 
 

 

Titan TTCSP40-1  
40.1cc 40cm Chainsaw 

Parts Manual 



18
20

41
41

3
4

34

3

42

43

2 5 6 7 8
9

10 11

12 13 14

1 34
35 36

37 3833

32
15

16

17
18
19

20 21

23

22

24
25

26

25
28

29 30
31

40
41 43

39

44

47

46

48
49

50

51
52

53
54

55
56

57

58 59

60 61 62

63

45

27

27



14

17

17
18
19
20

15
16

11
12
13
21

2
346

7

5

8910

21
22

23

27

28
29

30

31

33

34

32
53

35 90

85

91 92 93

35

86

65

64

1

35

35

21

4142

44
43

45
46

47

48
51

49

52

62

3235

36

37 38

39

40

35

35
54

55

56

53

59

53

50

53

60

61
63

66

67 68

69

70

71

72

73 74

74

75
76

77
78

79

80

81
82
83

84

87

88

89

94

94b
94a

35

32b

32c

32a

50

51a

51b

24

26

25

57

58



Part ID Apelson PN MPN Part Description

1 20070001 20070001 CYLINDER BODY
2 20061357 20061357 NUT M5
3 GP0000003224 01.04.0091 WASHER - M5 - LOCKING
4 GP0000002925 20054561 WASHER
5 20060972 20060972 SCREW M5X14
6 20056611 20056611 SILENCER BODY
8 20050659 20050659 SILENCER SEALING GASKET
9 20056586 20056586 MUFFLER CONNECTING SCREW
10 20054552 20054552 SCREW - M5X20
11 20079314 20079314 SPARK PLUG - CHAMPION RCJ7Y
12 20050663 20050663 INTAKE MANIFOLD GASKET
13 20056585 20056585 INTAKE MANIFOLD
14 20050665 20050665 CARBURETTOR GASKET
15 20050657 20050657 CYLINDER SEALING GASKET
16 20053137 20053137 PISTON RING
17 20053104 20053104 PISTON PIN
18 20053105 20053105 GUDGEON PIN RETAINING CLIP
19 20053138 20053138 PISTON
20 20056604 20056604 NEEDLE BEARING RING
21 20056608 20056608 NEEDLE BEARING 10X14X11
22 20056605 20056605 CRANK SHAFT COMPONENTS
23 20054650 A45.0101.0036 WOODRUFF KEY
24 20053085 20053085 LEFT CRANK CASE
25 20061605 20061605 BEARING 6201
26 20050669 20050669 CRANK CASE GASKET
27 20054568 01.05.0161 PIN - 3X9MM
28 20053094 20053094 RIGHT CRANK CASE
29 20061518 20061518 SHIELD RING 32
30 20056597 20056597 OIL SEAL 12X32X5.5
31 20061084 20061084 SCREW M5X30
32 20054554 20054554 STUD - M8
33 20081924 20081924 GRIP BAR
34 20054549 20054549 SCREW M5X12
35 20055118 20055118 CHAIN CATCHER
36 20056589 20056589 CHAIN CATCHER SCREW
37 20055115 20055115 DAMPER
38 20054537 01.01.3061 SCREW - M4X10 $$$
39 20056600 20056600 OIL SEAL
40 20050728 20050728 IGNITION COIL
41 20061071 20061071 SCREW - M4X14 $$$
42 20054563 20054563 WASHER
44 20054557 20054557 NUT - M8
45 20050726 20050726 FLYWHEEL ASSEMBLY
46 20056591 20056591 CLUTCH ASSEMBLY
47 20056592 20056592 RETAINTER
48 20055128 20055128 CLUTCH EXTENSION SPRING
49 20056593 20056593 SHOE BLOCK
50 20055114 20055114 CLUTCH ADJUSTING WASHER
51 20056583 20056583 CLUTCH SHELL
52 20056594 20056594 NEEDLE BEARING 10X13X13
53 20056587 20056587 WORM
54 20056555 20056555 COVER PLATE
55 20056842 20056842 OIL PUMP

Diagram 1 - Engine Components



56 20056830 20056830 OIL OUTGOING TUBE 3X6.5X75
57 20056588 20056588 WORM WASHER 10X18X1
58 20056834 20056834 OIL INGOING TUBE 3.5X6.5X68
59 GP0000003210 20054663 FUEL TANK ASSEMBLY - PIPE CLIP
60 20056837 A38.0314.0005 FUEL TUBE CONNECTION
61 20056838 20056838 NOZZLE
62 20056841 20056841 OIL FILTER SCREEN
63 20056833 20056833 OIL SPRAY NOZZLE

1 20087995 20087995 CHAIN BRAKE/COVER ASSEMBLY
2 20054591 20054591 SCREW M5X40
3 20054590 20054590 SPACER $$$
4 20054589 20054589 SPACER $$$
5 20081963 20081963 FRONT DAMPER
6 20081914 20081914 LEVER $$$
7 20054587 20054587 LEVER SPRING $$$
8 20054588 20054588 BRAKE TORSION ROD SPRING
9 20056814 20056814 WASHER 5.2X23X1.2
10 20054559 20054559 NUT - M5
11 20054586 20054586 SPRING BASE
12 20054585 20054585 FRONT GUARD SPRING
13 20055141 20055141 TENSIONER COVER PLATE
14 20054569 20054569 PIN - 3X14MM
15 20081936 20081936 CATCH PLATE
16 20081913 20081913 SECONDARY PULL-ROD
17 20054568 01.05.0161 PIN - 3X9MM
18 20055140 20055140 BREAK CONTROL ROD
19 20054686 20054686 BRAKE SPRING
20 20055139 20055139 BREAK STRAP
21 20054543 20054543 SCREW $$$
22 20081967 20081967 BREAK SPRING COVER PLATE
23 20081977 20081977 RIGHT COVER
24 20054692 20054692 TENSIONER ADJUSTMENT DOWEL
25 20054690 20054690 TENSIONER ADJUSTMENT SCREW
26 20054691 20054691 TENSIONER ADJUSTMENT THREAD
27 20054556 20054556 NUT - M8
28 20081947 20081947 AIR FILTER RETAINING NUT
29 20055405 20055405 RETAINING NUT WASHER
30 20081970 20081970 AIR FILTER COVER
31 20056844 20056844 AIR FILTER
32 GP0000007484 20087994 TOP COVER ASSEMBLY
32a 20081964 20081964 UPPER COVER PLATE
32b 20055157 20055157 UPPER HEAT ISOLATION PLATE
32c 20081044 20081044 SIDE HEAT ISOLATION PLATE
33 20056829 20056829 ANTI-FREEZE BLOCK
34 20054593 20054593 SHOCK BLOCK
35 20054536 20054536 SCREW $$$
36 20056540 20056540 DUST SHIELD
37 20056552 20056552 THROTTLE LEVER RETAINING BRACKET
38 20081975 20081975 THROTTLE ROD
39 20081969 20081969 SHROUD
40 GP0000007485 20086517 PULL-START ASSEMBLY
41 20054547 20054547 SCREW $$$
42 GP0000006978 20054562 WASHER $$$
43 20056883 20056883 START PLATE $$$

Diagram 2 - Main Body Components



44 20055150 20055150 START COIL SPRING $$$
45 20056633 20056633 STARTER ROPE 3X920
46 20056883 20056883 START PLATE $$$
47 20056497 20056497 STARTER SPRING $$$
48 20056498 20056498 STARTER ASSEMBLY - CLOCK SPRING (included w GP0000007290)
50 20054579 20054579 EYELET
51 GP0000007486 20091261 PULL-START COVER
51a 20081976 20081976 STARTER COVER
51b 20081941 20081941 TITAN LOGO $$$
53 20060961 20060961 TAPPING SCREW ST5X25
54 20081962 20081962 LEFT DUST COVER
55 20056618 20056618 CUSHION SOCKET 1
56 20060972 20060972 SCREW M5X14
57 20056614 20056614 CUSHION SOCKET 2
58 20081956 20081956 RIGHT DUST COVER
59 20050100 20050100 FRONT HANDLE SPRING
60 20051850 20051850 FRONT HANDLE
61 20055112 20055112 TORSION ROD SPRING COVER PLATE
62 20054685 20054685 FUEL TANK BREATHER VALVE
63 20054580 20054580 SEAL
64 20055736 20055736 TAPPING SCREW ST4.2X14
65 20056645 20056645 VENT TUBE 3.5X6.5X72
66 GP0000007487 20088076 FUEL LINE KIT (TTCSP40xx/MCSWP40xx)
67 20056635 B23.0111.0002 FUEL PIPE 2.5X5X230
68 20056635 B23.0111.0002 FUEL PIPE 2.5X5X230
69 20056638 20056638 TUBE ROOT
71 20081957 20081957 BASE
72 20055110 20055110 BASE SPRING
73 GP0000007287 20085769 MOTOR
74 20054582 20054582 CAP RETAINER $$$
75 20056768 20056768 O-RING $$$
76 20081974 20081974 PETROL COVER
77 GP0000007488 20087978 OIL FILLER CAP ASSEMBLY
78 20055286 20055286 O-RING $$$
79 20081940 20081940 FUEL/OIL TANK CAP $$$
80 20061567 20061567 PIN 5X24
81 20081971 20081971 TRIGGER CONTROL RACK
82 20054680 20054680 TRIGGER TORSION ROD SPRING
83 20081973 20081973 TRIGGER
84 20055111 20055111 THROTTLE ROD
85 20081961 20081961 HANDLE COVER
86 20055135 20055135 CIRCLIP FOR NOZZLE
88 20050386 02.05.86 SWITCH
89 20054581 A38.0311.0100 PRIMER BULB
90 20056635 B23.0111.0002 FUEL PIPE 2.5X5X230
91-A 20054939 20054939 CARBURETTOR - WALBRO
91-B GP0000007489 20092905 CARBURETTOR - RUIXING (MC16H4)
92 20056596 20056596 AIR INTAKE SOCKET
93 20055129 20055129 CARBURETTOR SCREW
94 GP0000007490 20088077 ENGINE BASE ASSEMBLY
94a 20081953 20081953 CASE
94b 20055133 20055133 ENGINE BASE HEAT ISOLATION PLATE
95 30001148 30001148 CHAIN  COVER
96 GP0000004737 91P057X ACCESSORY - CHAIN - OREGON 91P057X
97 GP0000004736 160SDEA041 ACCESSORY - GUIDE BAR - OREGON 160SDEA041


